
200 EXC 2015 <2015><AU><F7260O6>
IGNITION SYSTEM

13011

Pos Part Number Description Additional Text Quantity

1 55139005000 FLYWHEEL KOKUSAN 1.00

2 55139004000 STATOR KOKUSAN 1.00

4 52430040000 GASKET IGNITION COVER E-START 1.00

5 49030090000 DOWEL 9,8 X 7 X 10 FS-E 4.00

6 52430002000 IGNITION COVER E-START 1.00

7 52430041000 GASKET IGNITION COVER OUTSIDE 1.00

8 52430045000 IGNITION COVER OUTSIDE E-START 1.00

10 47039090000 SPARK PLUG CAP NGK REINFORC.04 1.00

12 50231012000 SEALING CUP FOR SPARK PLUG 200 1.00

13 54331093310 SPARK PLUG BR8EG 200 MXC/EXC 1.00

16 59039006000 IGNITIONCOIL ''IG5128'' ONLY FOR SIX DAYS 1.00

19 55140030100 COLLAR BUSHING 4.00

31 52339131100 ELEKTRONICBOX 200 XC/EXC 12 1.00

32 54839032200 WIRING HARNESS FOR CDI 2-ST.07 1.00

33 80011034000 VOLTAGE REGULATOR 04 300 EXC USA 1.00

38 0023060123 COLLAR SCREW M6X12 TX 1.00

39 0081645121 EJOT DELTA PT SCREW 45X12-Z 2.00

40 0014050123 HH COLLAR SCREW M 5X12 WS=6 2.00

41 0025060206 HH collar screw M6x20 TX30 2.00

42 0025060256 HH collar screw M6x25 TX30 3.00



43 0025060306 HH collar screw M6x30 TX30 1.00

44 0025060356 HH collar screw M6x35 TX30 1.00

45 0025060556 HH collar screw M6x55 TX30 1.00

46 0025060756 HH COLLAR SCREW M6X75 TX30 1.00

47 0026060186 COLLAR SCREW M6X18 ISA30 2.00


